cpa

nvironmental Protection Agency
An Ghniomhaireacht um Chaomhni Comhshaoil

Waste Water Discharge Authorisation

Application Form

EPA Ref. N2:
(Office use only)

Environmental Protection Agency
PO Box 3000, Johnstown Castle Estate, Co. Wexford
Lo Call: 1890 335599 Telephone: 053-9160600 Fax: 053-9160699

Web: www.epa.ie Email: info@epa.ie

Page 1 of 33



ABOUT THIS APPLICATION FORM

This Application Form is for the purpose of making an application for a Waste Water Discharge
Authorisation under the European Union (Waste Water Discharge) Regulations 2007 to 2020, or for
the review of an existing Waste Water Discharge authorisation. It should be completed in accordance
with the Guidance Document which is available on www.epa.ie.

A valid application for a Waste Water Discharge Authorisation must contain the information
prescribed in the European Union (Waste Water Discharge) Regulations 2007 to 2020. Regulations 16
and 24 set out the statutory information requirements for a Waste Water Discharge licence (WWDL)
and a Certificate of Authorisation (CoA) application respectively.

Neither this Application Form nor the guidance document purport to be and should not be considered
a legal interpretation of the provisions and requirements of the European Union (Waste Water
Discharge) Regulations 2007 to 2020.

While every effort has been made to ensure the accuracy of the material contained in this
Application Form, the EPA assumes no responsibility and gives no guarantees, undertakings or
warranties concerning the accuracy, completeness or up-to-date nature of the information provided
herein and does not accept any liability whatsoever arising from any errors or omissions.

Should there be any contradiction between the information requirements set out in this Application
Form and any clarifying explanation contained in the Guidance Note, then the requirements in this
Application Form should take precedence. The requirements of the Regulations shall take precedence
over any considerations mentioned in this Application Form, the guidance document or on the
website.

The Application Form comprises sections A-E as follows:

Section A: Non-Technical Summary
Section B: General

Section C: Discharges & Monitoring
Section D: Impact Assessment
Section E: Declaration

Page 2 of 33



SECTION A: NON-TECHNICAL SUMMARY

Advice on completing this section is provided in the accompanying Guidance Document.

Al

Non-Technical Summary

This part of the Application Form collects a Non-Technical Summary which identifies all environmental

impacts of significance associated with the discharge of waste water from the waste water works.

The non-technical summary should address the following, as appropriate:

Al.l

The population equivalent to which this application relates

A description of the waste water discharges from the waste water works serving the
agglomeration

A description of the wastewater works and associated waste water treatment plant

A description of the features and measures, if any, envisaged to avoid, prevent or reduce
and, if possible, offset the significant adverse effects on the environment

The proposed technology and other techniques for preventing or, where this is not possible,
reducing discharges from the wastewater works

A description of the receiving waterbody

A description of the likely significant effects of the discharges on the environment
Measures planned to monitor discharges into the environment

The hours during which the wastewater works is supervised or manned and days per week
of this supervision

In the event of a review application, state the grounds for which this review application is
being made

Supporting documents

Supporting information for the non-technical summary is titled as per below table and can be found
in attachment Al.

Table 1 - Non-Technical Summary Document Name

Document type Document name

Non-Technical Summary A.1 - Non-Technical Summary

Page 3 of 33



SECTION B: GENERAL

Advice on completing this section is provided in the accompanying Guidance Document.

B.1 Application Details

This part of the form collects contact details, the type of application, and the location and size of the
agglomeration.

B.1.1 Application Type

This part of the form collects details of the type of application being made.

Table 2 - Application Type Tick as appropriate

()

A Application for the review of an existing authorisation 4

New application for a licence in respect of which the

B
Agency has previously granted a certificate
C New application for a licence for discharges (>500 P.E)
D New application for a certificate for discharges (< 500 P.E.)

If A or B are applicable, provide the following information:

Current EPA Authorisation Register Number(s) D0134-01

If Ais applicable, provide the following information:

Grounds for review on which the application is being made:

The grounds for review of the existing Waste Water Discharge Licence (WWDL) (D0134-01) is
that the upgraded WWTP will increase the Organic Loading on the WWTP from 2,000PE to
3,400PE. As a result, the Castlemartyr agglomeration will now move from the Waste Water
Discharge Licence 1,001 — 2,000 PE category to become part of the 2,001 - 10,000 PE category.
The Specified Improvement Programme (SIP) in the current WWDL D0134-01 notes that
upgrades will be required to ensure that licence ELV’s are met.

Uisce Eireann have purchased additional adjacent lands to the west and south of the current
WWTP site for its expansion. The upgrade works will include a new preliminary treatment plant
(fine screens and grit removal), stormwater storage, complete with storm return pumps, new
extended aeration secondary treatment plant (including two anoxic tanks, two aeration tanks
& two new clarifiers), and tertiary treatment for phosphorus removal (comprising chemical
dosing and filtration, including 1 no. disc filter) to allow compliance with proposed ELVs
(6.63mg/L BOD, 125mg/L COD, 35mg/L SS, 0.68mg/L Total Ammonia and 0.22mg/L Ortho-P). A

Page 4 of 33



new sludge management system will consist of a picket fence thickener and sludge storage.
There will also be a new Final Treated Effluent outfall to the Kiltha River (i.e. Primary Discharge
Location SW001). The proposed storm water storage system will include a new storm water
overflow to the Kiltha River from the WwTP — SW004.

If C or D are applicable, provide the following information:

Date on which the waste water works became / | Not Applicable
becomes operational:

In the case of an application for a licence (review), confirm the agglomeration population equivalent
(p.e.):+

Table 3 - Agglomeration p.e. thresholds

Tick as appropriate
()

Discharges from agglomerations with a p.e. of

more than 10,000

2,001 to 10,000

1,001 to 2,000

500 to 1,000

B.1.2 Applicant’s Details

Provide the following information:
Table 4 - Name and Address of Applicant

Uisce Eireann
Name*:

Colvill House,

24 — 26 Talbot Street,
Address: Dublin 1,

D01 NP86

530363
CRO Number:

01 89 25000
Tel:

WasteWaterLicensingSouthern@water.ie
e-mail:

*This should be the name of the water services authority in whose ownership or control the waste
water works is vested.

Page 5 of 33



Note that only application documentation submitted by the applicant and by the nominated person

will be deemed to have come from the applicant.

Table 5 — Name and Address for Correspondence

Sheelagh Flanagan
Name*:

Uisce Eireann

Colvill House,
Address: 24 — 26 Talbot Street,

Dublin 1,

D01 NP86

01 89 25000
Tel:

WasteWaterLicensingSouthern@water.ie
e-mail:

*This should be the name of person nominated by the water services authority for the purposes of the

application.

B.2. Agglomeration Details

This part of the form collects details of the agglomeration, the waste water works and any associated
waste water treatment plant, capacity details and waste water inputs.

B.2.1 Agglomeration name and Geographical Location

Table 6 - Agglomeration Name and Location

Name of Agglomeration:

Castlemartyr

Name of townland or townlands of the
agglomeration served by a waste water works to
which the application relates:

Castlemartyr, Bridgetown, Grange,
Gortnahomna Beg, Gortnahomna More

Included on EPA Waste Water Priority List?

No

Included on European Commission infringement list?

No

Page 6 of 33




B.2.2 Waste water works and associated Waste Water Treatment Plant(s)

Table 7 - Waste Water Works

Description
of the
existing
waste water
works:

e.g. nature
and extent of
the network
(length of
pipeline,
gravity flow,
pumping
stations,
storm water
overflow
structures or
devices,
infiltration)

The existing WWTP consists of inlet works, an inlet pumping station housing two pumps
(one duty, the other standby), aeration tanks with fine-bubble aeration, a clarifier with
half bridge scraper, a RAS/SAS pump, outlet chamber, sludge thickening tank with
picket fence thickener (including a submersible pump for dewatering) and associated
buildings, including a control kiosk and mess room / storage building. The wastewater
in Castlemartyr is collected in a partially combined drainage network and moved
through sewers to a terminal pumping station on the Main Road — known as
Castlemartyr Bridge Pumping Station. Two submersible pumps (one duty, the other
assist) which are housed in the pumping station, pump the wastewater forward to the
WWTP at a rate between 5m3/h and 120m3/hr (8DWF). Flows in excess of 120m3/hr
entering the pumping station are overflowed into the adjacent Kiltha River — Storm
Water Overflow - SW003

Description
of proposed
development,

Uisce Eireann propose to upgrade the existing WWTP at Castlemartyr, and to carry out
improvement works to ensure compliance with the proposed ELVs. The proposed ELV’s
are 6.63mg/L BOD, 125mg/L COD, 35mg/L SS, 0.68mg/L Total Ammonia and 0.22mg/L
Ortho-P. The current WWTP was designed to treat a PE of 2,000 and the upgrade works

type of waste

i a‘ny, to are proposed to allow the plant to treat predicted PE of 3,400.
which the The proposed WWTP upgrade works are designed to meet the above proposed ELVs,
application hence allowing the receiving watercourse to comply with WFD ‘Good’ status.
relates: The newly upgraded WWTP will consist of:
e New storm water overflow chamber;
e Inlet works complete with combined screens and grit plant;
e FFT / storm overflow pumping station;
e Storm Water Holding Tank;
e Biological Process Units (including a selector tank, anoxic tanks, aeration tanks,
final settlement tanks (clarifiers);
e 2-point ferric sulphate dosing for orthophosphate precipitation;
e Tertiary Treatment for Phosphorus Removal (comprising chemical dosing and
filtration including 1 no. disc filter);
e Sludge Pumping Station;
e Conversion of the existing settlement tank into a Picket Fence Thickener;
e Return Liquors Pumping Station;
e Wash Water Pumping Station;
e Supplementary Alkalinity Provision, using sodium hydroxide dosing plant;
e Odour Control Plant;
e Control Building;
e ESB Sub-Station and Standby Generator.
Number and | There will be 3 No. discharges from the upgraded WWTP, but all will discharge at the

same point. The unique point code for the three WWTP discharges are as follows:

Page 7 of 33




water
discharges
from the
waste water
works
including
proposed
waste water
discharges:

SWO001 (Primary Discharge), SW002 (Storm Water Overflow) & SW004 (Storm Water
Overflow from new Storm Water Holding Tank). All three will discharge to the Kiltha
River from coordinate location 196235E, 72891N.

Treated effluent (SW001) at WWTP:
At design capacity, the plant will discharge 765 m3/d (DWF) up to 2295m3/d (3DWF)
(FFT) of Final Treated Effluent to the Kiltha River.

Storm Water Holding Tank Overflow (SW004) at WWTP:

This is new as there are no storm tanks onsite presently. Following extended rainfall
and after Inlet Works screening to 6mm and after two hours of storage, the overflow
from the stormwater holding tank at maximum Formula A — FFT = 127.5m3/h may
discharge to the Kiltha River.

Stormwater Overflow (SW002) at WWTP:

The facility for an overflow in excess of Formula A is provided. Castlemartyr WWTP
currently receives flows from a combined gravity sewer network and a single pumped
inlet from an adjacent privately owned/operated PS located in the Castlemartyr Hotel
grounds.

Flows from the Village catchment are pumped and gravitate to a single header
manhole located at the top of the access lane into Castlemartyr wood. Flows then
gravitate along the woodland path via three manholes before turning right across the
path into the existing WWTP. The maximum gravity sewer flows are limited to 59L/s.

Flows from the privately owned/operated Castlemartyr Hotel PS are pumped to a
terminal manhole located at the entrance gate to the WWTP. The maximum pumped
flows from the Hotel PS are 8.4L/s.

These flows will gravitate to the WWTP. Flows greater than Formula A will overflow
from the new Storm Water Overflow Chamber via existing SW002.

Stormwater Overflow (SW003) at Castlemartyr Bridge Pumping Station:

The pumping station on Main Road, known as Castlemartyr Bridge Pumping Station
outside of the WwTP has a stormwater overflow (SW003) that discharges to the
Kiltha River.

Is the network
assessment
complete?

Yes

If the answer
above is no,
in what year
is the
assessment
expected to
be complete?

N/A

Page 8 of 33




Table 8 - Waste water treatment plant associated with the waste water works

Site contact Name*:

Anthony Hickey

Address of waste water
treatment plant (including
Eircode):

Castlemartyr Waste Water Treatment Plant
Bridgetown

Castlemartyr

Co. Cork

Telephone Number:

01 89 25000

e-mail:

WasteWaterComplianceSouthern@water.ie

Grid ref (6E, 6N)

196303E, 72884N

Description of the treatment
process

Proposed Treatment Process:
Secondary Treatment (ASP), with Tertiary Phosphorus Removal.

The newly upgraded WWTP will consist of:

e New storm water overflow chamber;

e Inlet works complete with combined screens and grit plant;

e FFT /storm overflow pumping station;

e Storm Water Holding Tank;

e Biological Process Units (including a selector tank, anoxic
tanks, aeration tanks, final settlement tanks (clarifiers);

e 2-point ferric sulphate dosing for orthophosphate
precipitation;

e Tertiary treatment for phosphorus removal (comprising
chemical dosing and filtration including 1 no. disc filter);

e Sludge Pumping Station;

e Conversion of the existing settlement tank into a Picket Fence
Thickener;

e Return Liquors Pumping Station;

e Wash Water Pumping Station;

e Supplementary Alkalinity Provision, using sodium hydroxide
dosing plant;

e Odour Control Plant;

e Control Building;

e  ESB Sub-Station and Standby Generator.

Primary discharge point
reference ID:

SWO001
Pipe to river
196 235E; 72891 N

*This should be the name of the person responsible for the supervision of the waste water treatment

plant.

Page 9 of 33




B.2.3 Supporting documents

Complete the following table and submit the relevant supporting documents in accordance with the
Guidance Document:

Table 9 - Supporting Document Names

Document type Document name

Agglomeration map B.2.1 - Agglomeration Map

Site map including discharge . ) . o .
. . B.2.2 - Site Map Including Discharge and Monitoring Points
and monitoring points

Waste water process flow B.2.3 - Waste Water Process Flow
Existing Site Layout B.2.4 - Existing Site Layout
Proposed Site Layout B.2.5 - Proposed Site Layout

Page 10 of 33



B.2.4 Capacity of the waste water works

Table 10 - Capacity of the Waste water Works

Population Equivalent of the
agglomeration to which the
application relates:

3,400 P.E.

Maximum average weekly
population equivalent of the
agglomeration:

3,400 P.E.

Existing Organic Capacity of the
waste water treatment plant - As
Constructed or nominal design (p.e.)

2,000 P.E.

Proposed Organic Capacity of the
waste water treatment plant - As per
planning permission or design (p.e.)

3,400 P.E.

Current Collected Load (p.e.):

1,868 P.E. (Collected load 2020 AER — Peak Week)

Remaining Organic Capacity (p.e.):

132 P.E. (Design P.E. 2000 — Current Loading P.E. 1868)

Is the plant overloaded — organic
loading?

No

Current Peak Hydraulic Capacity of
the waste water works — As
Constructed or nominal design

(m*/day):

1200m3/day (Peak Hydraulic Design Capacity)

Proposed Peak Hydraulic Capacity of
the waste water works — As per
planning permission or nominal
design (m3/day):

FFT: 2,295m3/day (3DWF) (full tertiary treatment)
Formula A: 5,357m?/day (screening and sedimentation)

Current and proposed dry weather
flow (DWF) to the treatment plant

(m*/day):

Current: 360 m3/day
Proposed: 765 m3/day

Current average hydraulic loading to
the treatment plant (m3/day):

393 m3/day (2021 AER)

Remaining Hydraulic Capacity
(m*/day):

Maximum inflow to works: 686m3/day (Maximum flow observed
across a 7-day monitoring period during peak season)
Remaining capacity: 1200 - 686m3/day = 514m3/day

Is the plant hydraulically overloaded?

No

Page 11 of 33




B.2.5 Waste Water Inputs

Table 11 - Waste Water Inputs to Waste Water Works

Inputs P.E.! % of total PE
Current Proposed Current Proposed

Domestic waste water load 1455 78%

Tourism load 152 3,400 8% 100%

Commercial load 261 14%

Industrial waste water load

Not Applicable

Not Applicable

Not Applicable

Not Applicable

Leachate

Not Applicable

Not Applicable

Not Applicable

Not Applicable

Waste water to be
conveyed and discharged
only (by pass the WWTP)

Not Applicable

Not Applicable

Not Applicable

Not Applicable

Total

1868

34002

100%

100%

1Summer P.E.

22758 P.E. + 10% headroom (276 P.E.) + allowance for temporarily absent dwellings (366 P.E. from

RPS assessment)

Where industrial waste water is relevant to this application, provide the following information:

Table 12 - Industrial waste water pre-treatment

amended) met?

A | Is the requirement for pre-treatment (Article 9 of the
urban waste water treatment regulations 2001 as

Not Applicable

If ‘No’ was answered to A, provide details of the measures to be taken to comply:

Not Applicable

Page 12 of 33




B.3 Planning documentation
B.3.1 Planning information

This part of the application form collects planning information relating to development or proposed
development relevant to which the application relates.

Table 13 - Planning Status

Planning Authority name: Cork County Council
A | Is planning permission required for development or Yes

proposed development to which the application

relates?
B | If ‘Yes’, has planning permission been granted? No
C | If planning permission is not required at A above, is Not Applicable

the proposed development, if any, to which the
application relates exempted development?

If ‘Yes’ was answered to A and B, above, the following ‘Planning Granted’ table should be completed.
Table 14 - Planning granted

Not Applicable
Planning File Reference Number:

Planning Appeal Reference Number Not Applicable
(if relevant):
Planning Authority Name / Not Applicable

An Bord Pleanala:

Not Applicable
Date of Planning Decision (Final Grant):

Brief description: Not Applicable

Not Applicable
EIAR required with Planning Application?

Confirm that the supporting Not Applicable

documentation is provided:

If ‘Yes’ was answered to A and ‘No’ was answered to B, above, the following Planning under
Consideration table should be completed.

Page 13 of 33



Table 15 - Planning under Consideration

Planning File Reference 22/06416
Number:

Planning Appeal Reference N/A
Number (if relevant):

Planning Authority Name / | Cork County Council
An Bord Pleandla:

26.10.2022
Date of application:

The development will consist of: The expansion and upgrade of the
existing Castlemartyr Wastewater Treatment Plant (WwTP) to
facilitate an increased treatment capacity and capability. The
proposed works will comprise of: provision of c.32m of below
ground inlet sewer; a stormwater overflow chamber; upgrade of